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Name of facility:  ……………………………………………………………………………………………………………………….

Facility contact person:  ……………………………………………….
Phone:  …………………………………………….

Name of Index Case:  ………………………………………………....
Hospital:  …………………………………………..
	Full name
	Phone No.
	Advice given/

Consent received
	Prophylaxis refused
	Rifampicin

Syrup

(100 mg / 5 mL)
	Rifampicin

Capsules

(150 or 300 mg)
	Referred to GP

	
	
	
	
	AGE
	DOSE
	AGE
	DOSE
	Unwell
	Prophylaxis given

Yes/No

	
	
	
	
	0-2 months
	1 mL (20mg)
	7-12 years
	300 mg
	
	

	
	
	
	
	3-11 months
	2 mL (40mg)
	> 12 years
	600 mg
	
	

	
	
	
	
	1-2 years
	5 mL (100mg)
	
	
	
	

	
	
	
	
	3-4 years
	7.5 mL (150mg)
	
	
	
	

	
	
	
	
	5-6 years
	10 mL (200mg)
	
	
	
	

	
	
	
	
	Dosage = twice daily for two days
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Community/PHU Nurse:  …………………………………………………
Phone:  ………………………………………

Community Health Centre/PHU:  ……………………………………….
Date:  …………………………………………

COMMENTS:
………………………………………………………………………………………………………………………………………………………………….


